PARTS LIST FOR THE GSR260Z SPORTS FBL(EXCLUSIVE USE)
This figure shows for GSR260Z SPORTS FBL( exclusive use). Please make sure to purchase the correct parts
if you wish to maintain and repair your helicopter.

70069 80015

0

(G

81023

96344

% ‘ ,\\\:\

>,
\
\U

80012

\
\ \!

P

Q 96452

@
la
(7

(Il‘v@

61609

80164
80220

80201 A
7 61608




ITEM NO. DESCRIPTION QTY/BAG NOTE

61454 Main Blade Holder Assembly X1 L-1790Z2Z already assembled
61411 Head Button X1 with Socket Head Bolt M3 X 8
61494 Spindle Shaft ( @ 10) X1 with Shaft Tube/ Washer/ Bolts
61605 FBL Washout Arm Assembly X2 Color : Red  LF-730ZZ already assembled
61608 FBL Pitch Jig Set X1 one set

61609 FBL Pitch Arm (90) X1 with Socket Head Bolt M3 X 6 - M3 X 12
70004 Universal Link X 10

70069 Main Blade Bolts Mb X2 with Nylon Lock Nut M5
70442 Thrust Washer X2

70443 Thrust Bearing Cap X2

70533 Rotor Spacer 13 X 4

70576 Washer 3 x 4,5 x 1 X 2

70590 Spindle Shaft Tube X1

70591 Grip Spacer Set X2 with Spindle Shim Washer
70620 Spindle Washer M6 X2

70648 Washout Link C X 2 with Washout Link Pin

80001 Set screw M3 X 4 X 10

80012 Socket Head Bolt M3 X 6 X 10

80013 Socket Head Bolt M3 X 08 X 10

80015 Socket Head Bolt M3 X 12 X 10

80031 Flat Head Screw M2 X 8 X 10

80060 Socket Head Bolt M3 x 20 X 10

80075 Nylon Lock Nut Mb X 10

80115 Socket Head Bolt M2.6 x 08 X 10

80164 Nylon Lock Nut M4 (13.8) x 10

80181 Special Socket Head Bolt M4 X 26 X 2

80201 Button Head Bolt M4 X 8 X 10

80213 Button Head Bolt M6 X 10 X 10

80220 Threaded Rod M23 X 85 (@ 25) X2

81016 E Stopper Ring M1.5 X 10

81023 Shielded Bearing 9 X 17 X 5 x 2 L-17902Z

81024 Thrust Bearing 9 X 17 X b x 1  SST-1790DSG

81041 Flanged Bearing F 3 X 7 X 3 X2 LF-730Z2Z2

96344 Damper Rubber x 2  Hardness : 90°

964562 Control Ball L6.5 X1

96416 FBL Center Hub (90) x 1 with Bolts

P.23




96452

61726

<t
loo]
o«
o
o~

80067

P.24



ITEM NO. DESCRIPTION QTY/BAG NOTE

56116 Gasoline engine G260PUH - 1 X 1 with carburetor/ normal muffuler/ air cleaner
615625 LSD System Z X 1 with LSD washer/ O-ring
615626 Helical Pinion Gear T13 X 1

61726 Swash Plate 90 (V2) x 1

70184 Ball Arm L9 X1

70220 O-ring 19.8 X 236 X 1.9 each?2 with LSD Washer

70628 Fuel Tank (with air-bleed) X 1

80009 Socket Head Bolt M2.6 X 12 X 10

80067 Setscrew M3 X 3 X 10

96452 Control Ball Lb.5 X 1

P.25




20020 40 80014

70647

70629

61528

p.26




ITEM NO. DESCRIPTION QTY/BAG NOTE
55117 Funnel(G260PUH - 1) X 1

61427 Landing Skid Damper Ver.2 X 4

61527 Lower Angle Z5 X each

61528 Muffler JRM260S X1 complete set
70020 Cross member L32 X

70485 Cross member L86 X 2

70629 Muffler Fixing Plate X1

706477 Muffler Plate Bolt Set X1 with Spacer 4 X 10 x 10/ Bolts
80014 Socket Head Bolt M3 x 10 X 10

80064 Socket Head Bolt M4 x 15 x 10

80071 Flat Washer M4 X 10

80203 Socket Head Bolt M4 X 20 x 10

80218 Spring Washer M4 X 10

p.27




P.28

@)

it §5)

@)

80095

80014

i 43

61530

Q)

o £6)

o)

83134

61781




ITEM NO. DESCRIPTION

QTY/BAG NOTE

60117 Landing Skid Damper X 4

61000 Low Profile Landing Strut X 2 with Setscrew M4 X 4
61629 Landing Skid x 2  with Landing Skid Cap
61530 Low Profile Brace Adapter X2

61781 Assembly Manual (6SR260ZS FBL) X1

70048 Landing Slid Cap X 4

80004 Setscrew M4 X 4 x 10

80014 Socket Head Bolt M3 X 10 X 10

80015 Socket Head Bolt M3 x 12 X 10

80036 Flat Washer M3 x 10

80039 Nylon Lock Nut M3 t2.8 X 10

80095 Flat Head Bolt M3 X 8 X 10

83134 Carbon Tail Boom LS76 X1

P.29




82365

\ 82329(White)
82313(Yellow)

82364
82328(White)
82312(Yellow)

80014

70583 82363
| 82327(White)

82311 (Yellow)

P.30




